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€.lNo. CPRIBLRHVDM|SC22ToSZ9 R-{i6 / Date:22 December2o22

tqrfr, / To,
M/s.Neocrete Technologies Pvt. Ltd.,
B-8/1, Veerasandra lndustrial Ared,
Electronic city Post, Bangalore - 560100. Karnataka.
India

q6l-dcll Dear Sir(s),
ftqq 7 sub:- Tfr&foTffid I Test Report

3flqb ffi6 13December2o22b er{fru w ffiC€. cpRtBLRHVDMtsc22To8zgtrEqifi22
December 2022 {g}'qR{€ogtl

With Reference to your request dated 13 December 2022, we are enclosing herewith report No./s
cPRf BLRHVDM|SC22T0STS dated 22 December 2022. s-qTI qEfr tS I rinoty acknowtedge the receipt
of the same.
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Please note that anomalies/discrepancies in the test report enclosed, if any, shall be brought to the notice
of CPRI within 45 days of receipt of this lefter.
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3flqf,R qT Sfremen€ b qFrof b ewn q{-ir o'r frqenr fuqr qqrr 

r

Also, please note that the samples and any additional material brought along with them for the testing
shall be removed from the High Voltage Laboratory premises within 15 days from the date of issue of this
letter. No claims will be entertained after the above period and samples will be disposed off as per CpRl
norms, unless {vritten request is received within this period for retaining the samples for a few more days.

qEETq rfr Fqrfrqdilqeqrcfr&' enarsqdqr trq-q|-{fr qH 
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Thanking you and assuring you of the best of our services in the future also.

r|q-dq I YSNrs fa itfl'{ly,

A,ffiw'*--
(fr. qTEf-{ / d. pandiafi
TiTff Faqlo- fni qqFfrq qEH / Joint Director & HOD
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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT
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€

a-t
Test Report Number

Name and Address of the custdner

Name and Address of $e
tlanufacturer

Particulars of samples bsted
Type

Description of test sample

SerialNumber
Number of samples tested
Date(s) of test(s)
CPRI sample code Number(s)
Particulars of tests conducted

Test in accordance with
Standard/S pecif ication.
Sampling Plan

Customer's req uirement
Deviations if any
Name of the witnessing Pensons
Gustomer's representative
Other than customer's
representatives

Test subcohtracted with address of
the laboratory
Documents constituting
Number of Sheets

this report(in words)

Number of Oscillogram(s)
Number of Graph(s)
Number of Photograph(s)
Number of Test Circuit Diagram(s)

Numbr of Drawing(s|

Mr.
Nit.

l'' 4t,--,v
(Suresh)

Test Engineer

r ,l/, ,4

U'rffintu
1d. eandian) '

Hebu of Division
Reviewed and Authorized by

CPRI

CPR| BLRHVDMISC22T0ST9 Date: 22 December 2022

M/s.Neocrete Technologies Pvt. Ltd.,
B-8/1, Veerasandra Industrial Area,
Electronic city Post, Bangalore - 560100. Karnataka. India.

Ret Nil Dated: 13 December 2022.

lUs Neryete Technologies Pvt. Ltd.,
B{'1. Veerasandra Industrial Area,
Ebctonb city Post, Bangalore - 560100. Karnataka. India.

]fl-

lletu\rF Cd metal plate of Size - 1M Length X 1M

Bredr X 7nm Tffitess.
N1
OrE
13DerrrltcrZJ22-
FM2S[}898.
Refer sheet 2d 1.

Refer sheei 2 c/.1.

NotApplicabb.
Nit.

Nit.

Thamaraikani.

None.

Four.

Nit.

Nit.

One.

One.

One.
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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

SUTTARY OF TESTS CONDUCTED

: Customer Defined Test.

: Nil.

Date:22 December 2022

' Sheet 2ot 4

1. Testsconducted

2. Rating brs'hin bsbd

4. Oscillogram Numbers

5. Graph Numbers

6. Photograph Numbers

7. Test Circuit Diagram Numbers.

: ]fl-
:N1
: P01.

: TCD01.

Drawing Numbers

Drawing Numbers

The manufacturer has guaranteed that the sample submitted for the te.s(s) has be€rl rnanuf;actured in

accordance with the following drawings

Sl. No. Drawing Number Sheet Number Revisitn Number

1 NTPUOlO

It is verified that these drawings adequately represent the sample tested. Veri6catirn of this drawing by CPRI is

limited to dimensional check only wherever possible.

HIGH VOLTAGE D]VISION
P.B. No.8066, SADASHIVANAGAR P.O.

rT \/ OAf,'AN PAAN FIAN(1AI TTRtr - qAN ORO

3. ScfieduledbsG

st.
No.

Tcstconffi Clause Numbers Sheet

1
Forrcr Flequency Vofage ff,#
Test

Gernr{ya per IEG 60060-1:2010
zd a go.Sre/s Procedure

3 of 4

Test Engineer



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

CPRI
ltst Report Number: CPRIBLRHVDMISC22T0ST9 Date:22 December 2022

TEST RESULTS

1. Power Frequency Vottage witHand Test

Tes{ Procedure: The 1Mf X lrntr X 7mm mted aluminum Plate of insulating material of 1 mm thickness shall be
placed on grounded rnetal pfr. Two elecfode of 62mm diameter & 25mm Height were used to test the sheet.
The test specimen wa placed betseen frcrn ard \oftage shall be initially at a constant rate of rise, until the
specified test vol@e let 'd b redrcd. The bst b deemed stresful of the specified test voltage is reached and
maintained for one Minute. Tesfi voltage d 33ld/ (nns) b be applie<1 to the insulator for one Minute.

Sample
Number

Test voltage
fkv*)

RemarksAt ambient
atmosoherc

1 33 Withstood for One Minute

Ambient conditions

Test Description

Temperature in
Deqree Gelsius Atmospheric

Pressure in mbarDry Bulb Wet
Bulb

Power Frequency Voltage withstand Test 24 20 911

Conclusion: The sample tested complies with the requirements of the customer for the test conducted.
@) {

(Suresh)
Test Engineer

-?
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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

CPRI
s
ftst Report Numben CPRIBLRHVDilISC22T0BZ9 Date:22 December 2022

NOTE

. a) The Test resfr reh anly b the sanpfls) tested.

b) Rrblcatirn c reprodrcfirr d'tE Test Repst/ Test Certificate in any form other than by complete set
of t|e trrltob Test Report /Test Gertr* ard in the language written is not permitted without the
uitbn consentof CPRI.

c) Any Conections/erasure innaf,d#s tpTest ReporUTest Certificate

d) Any anomaly/discrepancy in the Test ReporU Tesfi Certift# shouH be brought to the notice of CpRl
within 45 days from the date of issue.

e) All documents constituting the Test ReporU Test Certificab ile fftd together with a continuous silk
thread/silk ribbon, the two ends of which have been brought over ne font sheet of the Test ReporU
Test Certificate and sealed with a CPRI logo printed paper s{icker/eorbcsed.

0tr
(Suresh)

Test Engineer

-------..--End of Test Report---
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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

Test Report Number: CPRIBLRHVDM|SC22TO8Z9 Date: 22December #rPRI
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Photograph number p01

Test sample
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Engineer



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT
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Test Report Number: CPRIBLRHVDMISC22TOST9

50Hz AC

TCD01 : Schematic Diagram for

Qq
{

(Suresh)
Test Engineer

@
\-,

CPRI

Date:22 December 2022

Legend:

1: HV AC Source
2:Voltage Divider
3: RMS Voltmeter
4: Test Sample

Power Frequency Test
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